SEATING & BASKET

0 Seat Bottom Assembly includes items 2 - 11
@ Seat Back Assembly includes items 22 - 26
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@ Sweater Basket Assembly
includes items 33 - 36
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SEATING & BASKET

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 BXXXXX SEAT BOTTOM ASSEMBLY (select color below), (includes items 2 - 7) ....... 1
605551 .... STONE BEIGE SEAT BOTTOM
608013 .... OYSTER SEAT BOTTOM
2 BXXXXX SEAT BOTTOM VINYL COVER (select color below) .........cccccevviveeeennnee. 1
600221 .... STONE BEIGE SEAT BOTTOM VINYL COVER
608007 .... OYSTER SEAT BOTTOM VINYL COVER
3 600503 SEAT BOTTOM FOAM ..ottt 1
4 600502 SEAT BOTTOM WOODEN BASE ASSEMBLY ... 1
5 602551 SEAT BOTTOM COVER PLATE ..ot 1
6 16816-G2 CHRISTMAS TREE RIVET ..o 4
7 71610-G01 SEAT HINGE ... e 2
8 00720-G08 FLAT HEAD PHILLIPS TAPPING SCREW, #12 - 14 X 1.00......ccccceeuuuuues 6
9 607532 HIP RESTRAINT, DRIVER SIDE.........cooiiiiiii e 1
10 607653 HIP RESTRAINT, PASSENGER SIDE ......ooviiiiiii e 1
11 600530 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25. . ccciiiiiiiiieieieeeeeeeeeeis 8
12
13
14 602413 SEAT BACK SUPPORT STRUT ... 2
15 603800 FLANGED HEX HEAD BOLT, M10 - 1.5 X 50 ...ccooiiiiiiiiiiiiiiiiiiiiiee e 4
16 600525 LOCK NUT, ML0 - 1.5 ottt ettt 4
17
18 602112 SEAT BACK SUPPORT STRUT COVER ......coiiiiiiiiiiie e 2
19
20
21 BXXXXX SEAT BACK ASSEMBLY (select color below), (includes items 22 -)............. 1
605548 .... STONE BEIGE SEAT BACK ASSEMBLY
608012 .... OYSTER SEAT BACK ASSEMBLY
22 BXXXXX SEAT BACK VINYL COVER (select color below)............ccceeeiiiiiiiiiiinneen. 1
605537 .... STONE BEIGE SEAT BACK VINYL COVER
608006 .... OYSTER SEAT BACK VINYL COVER
23 71754-G01 SEAT BACK FOAM ...ttt 1
24 605550 SEAT BACK WOODEN BASE ASSEMBLY .....coooiiiiiiieeein 1
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SEATING & BASKET

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
25 605529 SEAT BACK BLACK PLASTIC COVER......cccoviiiieieieieee e 1
26 603000 BUTTON HEAD TORX SCREW, PLASTITE THREAD FORMING, M6 - 1 4
27
28 600527 BUTTON HEAD TORX BOLT, M10 - 1.5 X 60.....ccevveeiiireeeeieire e 4
29
30
31
32 602742 SWEATER BASKET ASSEMBLY (includes items 33 - 36) ........ccoevvereniineens 1
33 600228 SWEATER BASKET ..ottt 1
34 608051 BAG STRAP CLAMP ...t 2
35 16816-G1 CHRISTMAS TREE RIVET ...ooiiiiiiiii e, 2
36 604102 BAG STRAP ..o 1
37
38 600530 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25.....ccciiiiiiiicie i, 2
39 600527 BUTTON HEAD TORX BOLT, M10 - 1.5 X 60......cccvviiiiiiiiiiiiiiiiiiiiieineeneee, 4
40 600525 LOCK NUT, M10 - 1.5 i 4
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